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Parts Breakdown 9031

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 152490-4 GRIP 36, 9227C  1
 3 286241-4 CAP 30, 9031  1
 4 951116-3 SPRING PIN 4-20, 9031  1
 5 265924-9 TAPPING SCREW 4X25, 9031  3
 5 265999-8 TAPPING SCREW M4X25, HM1800  3
 6   342152-4   FLAT SHOE, 9031  1
 7 266035-3 TAPPING SCREW BIND CT5X12, 9031  1
 8 231056-4 COMP. SPRING 13, 9031  1
 9 253052-2 F. WASHER 12, 9031  1
 10 252605-4 NUT M16, 9031  1
 11 159748-2 GEAR HOUSING COMPLETE, 9031  1
 12 211023-5 BALL BEARING 607LB, 9031  1
 13 226435-9 HELICAL GEAR 35, 9031  1
 14 258009-8 SPRING PIN 3.5-12, 9031  1
 15 211331-4 BALL BEARING 6940DDW,9031  1
 16 285830-2 BEARING RETAINER 44, 9031  1
 17 266058-1 TAPPING SCREW CT4X12, 9031  2
 18 222129-4 PULLEY 33-64, 9031  1
 19 794115-0 ABRASIVE BELT 30X533 AA100,9031  1
 19 A-23880 N/A  1
 20   415624-3   PULLEY LINER, 9031  1
 21 941101-4 F. WASHER 5, JR3000V  1
 22 266067-0 HEX. SOCKET HEAD BOLT M5X20, 9031  1
 23 265941-9 TAPPING SCREW M4X18, N1900B  3
 23 265995-6 TAPPING SCREW 4X18, 4323K  3
 24   415635-8   HANDLE COVER, 9031  1
 25 651263-7 SWITCH, 9031  1
 27 631184-9 CONTROLLER 100/115V, 9031  1
 27 631676-8 CONTROLLER, 9031  1
 28   265995-6   TAPPING SCREW 4X18, 4323K  2
 29 687063-9 STRAIN RELIEF, 4323K  1
 30 664013-1 CORD (2X18X8 SJT), N9501B  1
 31 682502-4 CORD GUARD 8-85, HP2010N  1
 32 951116-3 SPRING PIN 4-20, 9031  1
 33 322746-1 TOP PULLEY SHAFT, 9031  1
 34 222130-9 PULLEY 30-25, 9031  1
 35 210015-1 BALL BEARING 688DDW, 9031  1
 36 331450-1 SLEEVE 12, 9031  1
 37 210015-1 BALL BEARING 688DDW, 9031  1
 38 154417-0 ANGLE STAY COMPLETE, 9031  1
 39 165110-1 ARM COMPLETE, 9031  1
 40 253904-7 W. WASHER 12,9031  2
 41 252138-9 HEX NUT M6-17, 9031  1
 42 857678-8 NAME PLATE, 9031  1
 43 191938-1 CARBON BRUSH 408 SET, 3901  1
 43 195008-8 CARBON BRUSH SET CB-408, KP0800K  1
 44   643550-8   BRUSH CAP , 9031  2
 45 159747-4 MOTOR HOUSING COMPLETE,9031  1
 46 593316-5 FIELD ASS'Y 115V, 9031  1
 47 265988-3 TAPPING SCREW BIND BT4X60, 9031  2
 47 266052-3 TAPPING SCREW FLANGE PT4X60,HR2410  2
 48   415634-0   BAFFLE PLATE, 9031  1
 49 211028-5 B. BEARING 627LB, 6510LVR  1
 50 681614-0 INS. WASHER, 9031  1
 51 517146-0 ARMATURE ASS'Y 115V, 9031  1
 52 241884-9 FAN 60, TW0350  1
 53 210005-4 BALL BEARING 608DDW, 9031  1
 1,001 794109-5 ABRASIVE BELT 30X533 AA40,9031  1
 1,001 A-23852 N/A  1
 1,002   794111-8   ABRASIVE BELT 30X533 AA60,9031  1
 1,002 A-23868 N/A  1
 1,003   794113-4   ABRAS.BELT 30X533 AA80,9031  1
 1,003 A-23874 N/A  1
 1,004   794115-0   ABRASIVE BELT 30X533 AA100,9031  1
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 1,004 A-23880 N/A  1
 1,005   794117-6   ABRASIVE BELT 30X533 AA120,9031  1
 1,005 A-23896 N/A  1
 5,001   810134-9   CAUTION LABEL, 3709  1
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